GTH220 (1999 & Before) Page 1 of 29
CHASSIS AND ENCLOSURES

TRACTOR - - MODEL NO. GTH220 (HAGTH220B) PRODUCT NO. 954 11 00-01
CHASSIS AND ENCLOSURES




GTH220 (1999 & Before) Page 2 of 29
CHASSIS AND ENCLOSURES
Ref # Part Number Qty Description
1 532150253 SUB= 150253
2 532140506 SUB= 140506
3 532150478 SUB= 150189X422
4 873800700 NUT, LOCK HEX 7/16
5 532140452 DASHBOARD YP GRAY
6 532157882 SUB= 158007
7 817720408 SCREW, 1/4-20 X 1/2
8 532145166 SUB= 145166
9 532108067 SUB= 108067X
14 532150477 SUB= 150304X422
15 532157068 "LENS-HEADLIGHT,LH"
16 532121794 SUB=121794X
17 817490612 SCREW THDROL 3/8-16X3/4 TY-TT
18 532157236 GRILLE ASM
19 819131312 WASHER
20 874760616 BOLT FIN HEX 3/8-16 X 1
21 873680600 NUT, CROWNLOCK 3/8-16
22 532150479 SUB= 150190X422
23 817490616 SCREW THDROL 3/8-16 X 1 TY-TT
24 532147202 SUB= 145243X418
25 532157069 "LENS-HEADLIGHT,RH"
27 873220400 NUT, HEX 1/4-20
28 532147203 SUB= 145244X418
29 532145205 SUB= 145205
30 532145052 SUB= 145052
31 532145183 SUB= 145183
32 532141315 SUB= 141315
33 532141314 SUB= 141314
34 532142131 SUB= 142131
35 819111116 WASHER 11/32 X 11/16 X 16 GA.
36 874780512 BOLT, FIN HEX 5/16-18 X 3/4
37 532141449 SUB= 140002X422
38 810040400 WASHER, LOCK 1/4
39 532136961 SUB= 136961
40 532156111 SUB= 156111
43 532136939 SUB= 136939
44 532136940 SUB= 136940
45 532154913 SUB= 154913
46 819091216 WASHER, 9/32 X 3/4 X 16 GA.
47 817490608 SCREW THDROL 3/8-16X1/2 TY-TT
50 532152728 SUB= 152728
52 873800500 LOCKNUT
54 873510500 NUT, KEPS 5/16-18
56 532154914 SUB= 154914
58 532137113 SUB= 137113
60 817490620 SCREW THDROL 3/8-16 X 1-1/4 TYTT
63 819131614 WASHER 13/32 X 1 X 14 GA
68 817490508 SCREW, 5/16-18 X 1/2 HEX, SELF TAPPING
70 532137159 SUB= 137159
72 874180512 SCREW MACHINE TRHD 5/16-18 X 3/4
74 874191008 SCREW, MACHINE #10-24
76 532125004 SUB=2029J
79 874981020 SCREW, MACHINE #10-24 X 14
80 532007206 SUB= 7206J
82 873731000 NUT, #10-24
84 532142992 SUB= 142992
86 874760716 BOLT, FIN HEX 7/16-14 UNC X 1
90 811050600 WASHER LOCK



GTH220 (1999 & Before) Page 3 of 29
CHASSIS AND ENCLOSURES
Ref # Part Number Qty Description
91 532156586 SUB= 156586
92 532157221 SUB= 156283X010
94 532100207 SUB= 100207K
95 532105531 SUB= 105531X
98 532140503 SUB= 140503
99 532140871 SUB= 140871
100 532124236 SUB= 124236X
101 817490628 SCREW, THDROL 3/8-16 X 1-3/4
102 532124788 SUB= 4497H
103 532142273 SUB= 142273
106 532138776 SUB= 157722
107 532109808 SUB= 109808X
108 532110356 SUB= 110356X
109 532110357 SUB= 110357X
110 532150200 PIVOT.ASM.GRL/HD
112 532060867 SUB= 60867
114 872140610 BOLT, CARRIAGE 3/8-16 X 1-1/4
115 532150300 SUB= 150300
116 532141461 SUB= 141461
117 REFER TO IMAGE
118 819131316 WASHER 13/32 X 13/16 X 16 GA
119 873680600 NUT, CROWNLOCK 3/8-16
120 819131616 WASHER
130 817521312 SCREW, SLTD HEX HD W/PL WASHER
131 532150195 SUB= 150195
132 874291006 SCREW, TRUSS HD #10-24 X 3/8
532125085 SUB= 8022J



GTH220 (1999 & Before) Page 4 of 29
DECALS

TRACTOR - - MODEL NQ. GTH220 (HAGTH2208) PRODUCT NQ. 954 11 00-01

DECALS
6

NOTE: All component dimansiens given In U.S. inches
1 Inch = 25.4 mm



GTH220 (1999 & Before) Page 5 of 29
DECALS
Ref # Part Number Qty Description
1 532156835 DECAL, OPERATING INSTRUCTION
2 532150616 DECAL.GRILLE.HUSQ
3 532124433 SUB= 124433X
4 532155862 DECAL FENDER AUTO
5 532150619 DECAL.INST.HD.LH.
6 532150618 DECAL.INST.HD.RH.
8 532140837 SUB= 140837
9 532150617 DECAL.FENDER.
10 532157002 "DECAL-FENDER,DANG"
11 532125086 SUB= 4900J
12 532142342 SUB= 142342
14 532160397 "DECAL-SCHEM,BELT"
19 532145005 SUB= 145005
23 532106202 SUB= 106202X
532138311 SUB= 138311
532145246 SUB= 145246
532145247 SUB= 145247
532160848 MANUAL, OWNER'S (ENGLISH)
SH10 SLEEVE HITCH
TA128 TIRE CHAINS
GBD48 SNOW BLADE
TA321 55LB. WHEEL WTS.
EA20 ELECTRIC ASSIST KIT
GSB42 SNOW BLOWER



Page 6 of 29

GTH220 (1999 & Before)

ELECTRICAL

TRACTOR -~ MODEL NO. GTH220 (HAGTH220B) PRODUCT NO. 954 11 00-01

ELECTRICAL




GTH220 (1999 & Before) Page 7 of 29
ELECTRICAL
Ref # Part Number Qty Description

1 532144927 SUB= 125603X

2 874760412 BOLT HEX HD 1/4-20 X 3/4
3 810040400 WASHER, LOCK 1/4

4 819091016 WASHER 9/32 X 5/8 X 16 GA.
6 873220400 NUT, HEX 1/4-20

8 532124886 SUB= 7603J

10 532145211 SUB= 150177

11 532150109 SUB= 150109

12 532145769 SUB= 150177

16 532153664 SUB= 153664

19 810090400 WASHER LOCK 1/4

20 873350400 NUT JAM HEX 1/4-20 UNC
21 532136850 SUB= 136850

22 532004152 SUB= 4152

24 532004014 SUB=4014J

25 532146686 SUB= 146686

26 532108824 SUB= 108824X

28 532157899 CABLE GROUND

29 532160784 SUB= 160784
30 532140301 SUB= 140301
31 532124211 SUB= 124211X
32 532141226 SUB= 141226
33 532122147 SUB= 122147X
40 532160730 IGNITION HARNESS
41 817720408 SCREW, 1/4-20 X 1/2
42 532131563 SUB= 154336
43 532145673 SUB= 146154
46 532110940 SUB= 110940X
47 817011008 SCREW #10-24 X 1/2

50 532154959 SUB= 154959

51 532140405 SUB= 140405

61 532138101 SUB= 138101

62 532110143 SUB=110143X

81

532109748

SUB= 109748X



GTH220 (1999 & Before) Page 8 of 29
ENGINE

TRACTQOR -~ - MODEL NO. GTH220 (HAGTH2208B) PRODUCT NO. 954 11 00-01
ENGINE

22
24

T

SPARK ARRESTER KIT




GTH220 (1999 & Before) Page 9 of 29
ENGINE
Ref # Part Number Qty Description

1 Cv22s ENGINE, KOHLER

2 532152947 MUFFLER VGT CYLINDER

5 813200300 ELBOW STD 90 DEGREE 3/8-18 NPT
7 532151396 SUB= 151396

8 532121361 SUB= 139123

9 532150828 SUB= 150828

10 532105432 SUB= 105432X

11 532140923 SUB= 150283

12 532143996 SUB= 143996

15 532151346 SUB= 151346

16 532109227 SUB=109227X

17 532106082 SUB= 106082X

18 532140527 SUB= 140527

19 813290300 PLUG OIL DRAIN

20 532132747 SUB= 532132748

21 817720410 SCREW HEX THD CUT 1/4-20X5/8 T
22 532132781 SUB= 132781

23 819131316 WASHER 13/32 X 13/16 X 16 GA

24 811050600 WASHER LOCK

25 873920600 NUT, KEPS 3/8-24 UNF

26 532124952 SUB= 3645J

27 532139277 SUB= 139277

28 532124703 SUB= 8542R

29 532132920 SUB= 132920
30 532105037 SUB= 105037X
33 873800600 LOCKNUT
37 532123487 SUB= 123487X
38 874780624 BOLT, FIN HEX 3/8-16 UNC X 1-1/2
39 817490636 SCREW, TT 3/8-16 X 2-1/4 UNC
40 817490664 SCREW, TT 3/8-16 X 4 UNC

41 532126197 SUB= 126197X

42 810040700 WASHER LOCK HVY HLCL SPR 7/16
43 532150280 SUB= 150280

45 532128861 SUB= 128861
46 819131616 WASHER
47 532142040 SUB= 142040
48 819132007 WASHER, 13/32 X 1-1/4 X 7 GA.

51 532152946 PIPE CROSSOVER

54 819131414 WASHER, FLAT 13/32 X 7/8 X 14 GA.
55 813280336 NIPPLE, PIPE 4-1/2

56 813090308 NIPPLE, PIPE 3/8 NPT X 1.00

532145549

SUB= 145549



GTH220 (1999 & Before) Page 10 of 29
GROUND DRIVE

TRACTOR - - MODEL NO. GTH220 (HAGTH220B) PRODUCT NO. 954 11 00-01
GQROUND DRIVE




GTH220 (1999 & Before) Page 11 of 29
GROUND DRIVE
Ref # Part Number Qty Description
2 532007070 SUB= 7070E
3 532007563 SUB= 7563R
5 873680600 NUT, CROWNLOCK 3/8-16
6 876020412 PIN COTTER 1/8 X 3/4 CAD
7 532140507 SUB= 140507
9 532140080 SUB= 140080
15 819131316 WASHER 13/32 X 13/16 X 16 GA
17 532140921 SUB= 140921
20 873940800 NUT, HEX JAM TOPLOCK 1/2-20
22 532156103 SUB= 156103
23 532140845 SUB= 140845
28 873350600 NUT HEX JAM 3/8-16 UNC
29 532140494 SUB= 140494
30 819131616 WASHER
32 873220700 NUT, HEX 7/16-14
33 812000053 RING E
34 532071673 SUB= 71673
35 532137648 SUB= 137648
36 532149412 SUB= 149412
37 532121749 SUB= 121749X
38 532150035 SUB= 150035
39 874321016 SCREW, FIN #10-24 X 1
40 532005304 SUB=5304J
41 873631000 NUT, LOCK #10-24
42 532123533 SUB= 123533X
46 532145170 SUB= 145170
47 532138228 SUB= 138228
48 872110612 BOLT, CARRIAGE 3/8-16 X 1-1/2 GR.5
50 532131494 SUB= 131494
51 873800600 LOCKNUT
52 532139123 SUB= 139123
53 532000207 SUB=207J
54 532156563 SUB= 156563
55 532105706 SUB= 105706X
56 532140218 SUB= 140218
58 874760724 BOLT, FIN HEX 7/16-14 X 1-1/2
61 532140488 SUB= 140488
64 532154752 SUB= 154752
65 532067609 SUB= 67609
66 532140296 SUB= 140296
67 819131312 WASHER
68 532005142 SUB=5142H
69 532123800 SUB= 123800X
70 532151146 SUB= 153762
71 532151179 SUB= 151179
72 873800500 LOCKNUT
73 874780548 BOLT, FIN HEX 5/16-18 X 3
74 532142432 SUB= 142432
76 532140481 SUB= 140481
77 874760716 BOLT, FIN HEX 7/16-14 UNC X 1
78 819111212 WASHER, 11/32 X 3/4 X 12 GA.
79 872110505 BOLT, CARRIAGE 5/16-18 X 5/8
80 532140484 SUB= 140484
81 817490612 SCREW THDROL 3/8-16X3/4 TY-TT
82 532150586 SUB= 150586
83 532140479 SUB= 140479
84 532140490 SUB= 140490
85 817541020 SCREW, #10-24 X 1-1/4



GTH220 (1999 & Before) Page 12 of 29
GROUND DRIVE
Ref # Part Number Qty Description

86 532140462 SUB= 140462

87 532140491 SUB= 140491

88 532140492 SUB= 140492

89 873680700 NUT, CROWNLOCK 7/16-14

90 532140489 SUB= 140489

91 817490644 SCREW, THDROL 3/8-16 X 2-3/4

92 874760520 BOLT, HEX 5/16-18 X 1-1/4

93 532140502 SUB= 140502

94 532133835 SUB= 133835

96 532141103 SUB= 141103

98 532141004 SUB= 141004

99 817490624 SCREW, THDROL 3/8-16 X 1-1/2

100 532126881 SUB= 126881X

101 532156106 SUB= 156106

104 532140480 SUB= 140480

105 817580408 SCREW, TAP 1/4-20 X 1/2

106 532142918 SUB= 142918

107 532154739 SUB= 154739

108 532142917 SUB= 142917

109 532140929 SUB= 140929

111 532156240 SUB= 156240

112 532156104 SUB= 156104

113 873220700 NUT, HEX 7/16-14

115 532123405 SUB= 123405X

116 873900500 NUT, LOCK HEX FLANGE 5/16-18

117 873900600 NUT, LOCK FLG. 3/8-16 UNC
532150073 SUB= 163198



GTH220 (1999 & Before) Page 13 of 29
LIFT ASSEMBLY

TRACTOR - - MODEL NO. GTH220 (HAGTH220B) PRODUCT NO. 954 11 00-01
LIFT ASSEMBLY




GTH220 (1999 & Before) Page 14 of 29
LIFT ASSEMBLY
Ref # Part Number Qty Description
1 532121006 SUB= 121006X
2 532154389 SUB= 154389
3 532121002 SUB= 123096X
4 812000022 E-RING TRUARC #5133-87
5 819292016 WASHER, 29/32 X 1-1/4 X 16 GA.
6 874780624 BOLT, FIN HEX 3/8-16 UNC X 1-1/2
7 532125631 SUB= 125631X
8 532124526 SUB= 125925X
9 532122364 SUB= 125925X
10 532124874 SUB= 2876H
11 532146704 SUB= 146704
12 532124660 SUB= 3146R
13 532139868 SUB= 139868
14 532140302 SUB= 140302
15 873680600 NUT, CROWNLOCK 3/8-16
16 532124687 SUB= 123994X
17 873350600 NUT HEX JAM 3/8-16 UNC
18 532143363 SUB= 143363
19 819131316 WASHER 13/32 X 13/16 X 16 GA
20 532005328 SUB=5328J
21 874760616 BOLT FIN HEX 3/8-16 X 1
22 532127218 SUB= 127218
23 532124670 SUB= 85902
24 873350800 NUT JAM HEX 1/2-13
25 532130171 SUB= 130171
26 873800800 NUT LOCK WMWSH 1/2-13
29 532150233 SUB= 150233
30 532110807 SUB= 110807X
31 819131016 WASHER, 13/32 X 5/8 X 16 GA.
32 532137150 SUB= 137150
33 876020308 PIN, COTTER 3/32 X 1/2
34 532137167 SUB= 137167
35 532138057 SUB= 138057
38 532155097 SUB= 155097
39 532123935 SUB= 123935X
40 817490512 SCREW THDROL 5/16-18 X 3/4 TYT
41 873540600 NUT CROWNLOCK 3/8-24
42 819112410 WASHER 11/32X1.5X10 GA
43 532123934 SUB= 123934X
70 532145212 SUB= 145212
72 532110452 SUB= 110452X



GTH220 (1999 & Before) Page 15 of 29
MOWER DECK

TRACTOR - - MODEL NO, GTH220 (HAGTH220B) PRODUCT NO. 954 11 00-01
MOWER DECK




GTH220 (1999 & Before) Page 16 of 29
MOWER DECK
Ref # Part Number Qty Description

1 REFER TO IMAGE

2 873680500 LOCKNUT, CROWN 5/16-18
3 872110506 BOLT, CARRIAGE 5/16-18 X 3/4
4 532125074 SUB= 7631J

5 532138457 SUB= 138457

6 532124670 SUB= 85902

7 532130832 SUB= 130833

8 532850857 SUB= 850857

9 810030600 WASHER LOCK HVY 3/8

10 532140296 SUB= 140296

11 532137380 SUB= 137380

12 532129895 SUB= 129895

13 532137553 SUB= 137553

14 532137152 SUB= 137152

15 532110485 SUB= 110485X

16 532140329 SUB= 140329

17 532106735 SUB= 106735X

18 819111016 WASHER 11/32 X 5/8 X 16 GA
19 532105304 SUB= 105304X

20 532123713 SUB= 123713X

21 532137607 SUB= 137607

22 532110452 SUB= 110452X

23 532110509 SUB= 110509X

24 532136320 SUB= 136320

25 819111216 WASHER 11/32 X 3/4 X 16 GA
27 819131316 WASHER 13/32 X 13/16 X 16 GA
28 532132823 IDLER SPRG SPACER

29 873800600 LOCKNUT

30 532157722 SUB= 157722

31 532137266 SUB= 139729

32 532153535 SUB= 153535

33 532129963 SUB= 129963

34 872140610 BOLT, CARRIAGE 3/8-16 X 1-1/4
35 872110616 BOLT, CARRIAGE 3/8-16 X 2
36 872110608 BOLT, CARRIAGE 3/8-16 X 1
37 532137166 SUB= 137166

38 532156085 SUB= 156085

39 532131494 SUB= 131494
40 532136572 SUB= 136572
42 872140506 BOLT, CARRIAGE
43 532136460 SUB= 136460
44 532122052 SUB= 122052X
45 873680600 NUT, CROWNLOCK 3/8-16
46 874760628 BOLT, FIN HEX 3/8-16 UNC X 1-3/4
47 532137200 SUB= 137200
48 532137729 SUB= 137729
49 532136574 SUB= 136574

50 532137272 SUB= 137272

51 532137273 SUB= 137273

52 532139245 SUB= 139245

53 532137789 SUB= 137789

54 532139573 SUB= 139573

55 532144959 SUB= 144959

56 532138687 SUB= 138687

57 532136577 SUB= 136577

58 532133957 SUB= 133957

59 532137644 SUB=137644

60 532139031 SUB= 139031



GTH220 (1999 & Before) Page 17 of 29
MOWER DECK
Ref # Part Number Qty Description
61 532136573 SUB= 136573
62 532133943 SUB= 133943
63 872110612 BOLT, CARRIAGE 3/8-16 X 1-1/2 GR.5
64 819121414 WASHER 3/8 X 7/8 X 14 GA.
65 532151831 SUB= 151831
66 532156009 SUB= 156009
67 873930600 NUT, CENTER LOCK 3/8-16
94 874760616 BOLT FIN HEX 3/8-16 X 1
95 532132274 BRK ASM ROLLER LH
96 532132273 BRK ASM ROLLER RH
97 819171416 WASHER, 17/32 X 7/8 X 16 GA.
98 532132264 NOSE ROLLER
99 872110614 BOLT
102 532153390 SUB= 153390
532143651 SUB= 143651
532158330 SUB= 158330



GTH220 (1999 & Before)
SCHEMATIC

TRACTOR - - MODEL NO. GTH220 (HAGTH220B) PRODUCT NOQ. 954 11 00-01

SCHEMATIC

EEAT EWITCH
(NDT COCLPER)

EN@INA
CONNECTIONG

FERCYARLE
COMHHERTICHNES

HOR:

REMZAABLE
COMMBLTIONE

SA AT BA R

1 ELECTAGMICE

REGLULATOR

QR
TRAVTZA CONNECTOR LT
IENITION EBWITSH BATTEAY
e FGH ENGINE CHAHGING
tE me} (RED WIRE}
BWITZHED
DIL EENTRY +12% B
OFTICN {ELUE WIRE!
%ELLOW WIRE o
LIGHT PKG}

[ANITION 3WITCH
RANMMN ST
-5l *:E
AT [ L

WIRINGQ MAULATED CLIPS

HOTE: IF WIRING INBULATED

CLIPE WERE FEMOVED
FOIR BERVICIMNG OF UNIT,
THEY BHIULD BE

REFLALED T
PRCFERLY BECURAE
YEUR WIRING.

RELAY
INDICATOR LIGHTS
DEFRERS FOOT PEDAL
CUSENGAASE ATTACHWENT {RED WIRE
CHECK GIL

FESBLI&T
EWITCH (R

GFGo
|] |] I FTO BWITCH
FREITION CIRSUIT
[ |e—=F Tt b
[] I A& 7] C+FB+EA$D
ENGIME GDNNEGTQH
REQLILATOR MEINE
lfFLIHF'LE WIFE, SHEIH'I'ENG\
RED WIFE) (WHITE
WIRE]
CARBUAETOR
SOLENOID =Dl EENTRY
REEM
L.UE WIRE “E".I'IEE]

Page 18 of 29



GTH220 (1999 & Before) Page 20 of 29
SEAT ASSEMBLY

TRACTOR - - MODEL NO. GTH220 (HAGTH2208) PRODUCT NOC. 954 11 00-01
SEAT ASSEMBLY

% NOTE: All component dimenelana glven in U8, nches

>

1 Ihch = 25.4 mim




GTH220 (1999 & Before) Page 21 of 29
SEAT ASSEMBLY

Ref # Part Number Qty Description

1 532141525 SEAT V560 GRY/B

2 532140551 SUB= 140551

3 532140675 SUB= 140675

4 532127018 SUB= 127018X

5 532145006 SUB= 145006

6 873800600 LOCKNUT

7 532124181 SUB=124181X

8 532150176 SUB= 150176

10 532155925 SUB= 155925

12 532121246 SUB= 121246X

13 532121248 SUB=121248X

14 872050412 BOLT, CARRIAGE 1/4-20 X 1-1/2
15 532121249 SUB= 121249X

16 532123740 SUB= 123740X

17 532123976 SUB= 73900400

18 819171912 WASHER 17/32 X 1-3/16 X 12 GA
19 532120068 SUB= 120068X

20 532124238 SUB= 124238X

21 532153236 SUB= 153236

22 873680500 LOCKNUT, CROWN 5/16-18



GTH220 (1999 & Before) Page 22 of 29
STEERING ASSEMBLY

TRACTOR - - MODEL NQ. GTH220 (HAGTH220B) PRODUCT NO. 954 11 00-01
STEERING ASSEMBLY

!
y
\
I\.
\n
1I|L1
'\l.
I|HI.
14 i &

b



GTH220 (1999 & Before) Page 23 of 29
STEERING ASSEMBLY
Ref # Part Number Qty Description
1 532124415 STEERING WHEEL
2 532137094 AXLE.FRT.CAST.MAC
3 532124836 SUB= 6855M
4 532136960 SUB= 136960
5 532136959 SUB= 136959
6 532124931 SUB= 6266H
7 532121748 SUB=121748X
8 812000029 RING KLIP #T5304-75
9 532121232 SUB=121232X
10 874781044 BOLT FIN HEX 5/8-11 X 2-3/4
11 532154779 SUB= 154779
12 873901000 NUT LOCK FLANGE 5/8-11
13 532121749 SUB= 121749X
14 810040600 WASHER LOCK HVY HLCL SPR 3/8
15 532124701 SUB= 7810H
16 532145103 SUB= 145103
17 532137347 SUB= 137347
18 532137155 SUB= 137155
19 532156011 SUB= 156011
21 532100711 SUB=100711L
22 532155105 SUB= 155108
23 532152927 SUB= 152927
24 819133808 WASHER 13/32 X 2-3/8 X 8 GA
25 874780616 BOLT FIN HEX 3/8-16 X 1
26 532124416 "INSERT,STR WHEEL"
27 532124937 SUB= 3366R
28 817490612 SCREW THDROL 3/8-16X3/4 TY-TT
29 532104239 SUB= 104239X
30 812000034 RING, KLIP TRUARC #5304-75
31 532138136 SUB= 138136
32 819111610 WASHER, 11/32 X 1 X 10 GA.
33 810040500 WASHER, LOCK
34 874760512 BOLT, HEX 5/16-18 X 3/4
35 532138059 SUB= 138059
36 532137156 SUB= 137347
37 873360600 JAM NUT RH THREAD
38 532109850 SUB= 109850X
39 873700600 JAM NUT LH THREAD
40 532109851 SUB= 109851X
41 532155246 SUB= 155246
42 817490508 SCREW, 5/16-18 X 1/2 HEX, SELF TAPPING
43 532154780 SUB= 154780



GTH220 (1999 & Before) Page 24 of 29
TRANSAXLE HYDRO GEAR

TRACTOR - - MODEL NO. GTH220 (HAGTH220B) PRODUCT NO. 954 11 00-01
TRANSAXLE HYDRO GEAR MODEL NUMBER 218-3010




GTH220 (1999 & Before) Page 25 of 29
TRANSAXLE HYDRO GEAR
Ref # Part Number Qty Description

1 532142874 SUB= 142874

2 532142875 SUB= 142875

7 532153765 SUB= 153765
16 532142876 SUB= 142876
20 532142877 SUB= 142877
21 532142878 SUB= 142878
22 532142879 SUB= 142879
33 532142929 SUB= 142929
35 532142880 SUB= 142880
36 532142882 SUB= 142882
37 532142883 SUB= 142883
38 532142884 SUB= 142884
39 532142885 SUB= 144607
40 532142886 SUB= 144608
41 532142887 SUB= 142887
42 532142888 SUB= 142888
43 532142889 SUB= 142889
45 532142890 SUB= 142890
46 532142891 SUB= 142891
47 532142892 SUB= 142892
49 532153766 SUB= 153766
63 5321428%4 SUB= 142894
64 532150818 SUB= 150818
65 532142897 SUB= 142897
67 532142898 SUB= 142898
68 532142899 SUB= 142899
69 532142900 SUB= 142900
70 532142901 SUB= 142901
71 532142902 SUB= 142902
72 532153767 SUB= 153767
73 532142904 SUB= 142904
74 532142905 SUB= 142905
76 532142907 SUB= 142907
77 532142908 SUB= 142908
78 532142909 SUB= 142909
79 532153768 SUB= 126976X
81 532142910 SUB= 142910
82 532142911 SUB= 142911
89 532142912 SUB= 142912
91 532153769 SUB= 153769
95 532142914 SUB= 142914
103 532142916 SUB= 142916
104 532142917 SUB= 142917
106 532142918 SUB= 142918
108 532142919 SUB= 142919
109 532142920 SUB= 142920
110 532142921 SUB= 142921
111 532150820 SUB= 150820
112 532150823 SUB= 150823
113 532150821 SUB= 150821
117 532150822 SUB= 150822
123 532150824 SUB= 150824
124 532150825 SUB= 150825
129 532153771 SUB= 153771



Page 26 of 29

GTH220 (1999 & Before)
TRANSAXLE PUMP

TRACTCR ~ « MODEL NQ. GTH220 {(HAGTH220B} PRODUCT NO. 854 11 (0-01

TRANSAXLE PUMP-- MODEL NUMBER BDU-10L-122




GTH220 (1999 & Before) Page 27 of 29
TRANSAXLE PUMP
Ref # Part Number Qty Description
1 532144569 SUB= 144569
2 532122716 SUB= 122716X
3 532122745 SUB= 122745X
4 532122715 SUB= 122715X
5 532122700 SUB= 122700X
6 532122699 SUB= 122699X
8 532122767 SUB= 122767X
12 532122717 SUB=122717X
13 532122748 SUB= 122748X
14 532122749 SUB= 122749X
15 532144571 SUB= 144571
17 532122770 SUB= 142936
19 532153801 SUB= 153801
21 532122722 SUB= 122722X
22 532144573 SUB= 144573
23 532142978 SUB= 142978
25 532127148 SUB=127148X
32 532142938 SUB= 142938
37 532122786 SUB= 122786X
38 532122718 SUB= 122718X
42 532144578 SUB= 144578
43 532144578 SUB= 144578
44 532144579 SUB= 144579
47 532122752 SUB= 122752X
53 532127153 SUB= 127153X
60 532142977 SUB= 142977
62 532144581 SUB= 144581
63 532144582 SUB= 144582
64 532144583 SUB= 144583
67 532144584 SUB= 144584
532153769 SUB= 153769



GTH220 (1999 & Before) Page 28 of 29
WHEELS AND TIRES

WHEELS & TIRES

11

NOTE: All component dimensions given in U.S. inches
1 Inch = 25.4 mm.



GTH220 (1999 & Before) Page 29 of 29
WHEELS AND TIRES
Ref # Part Number Qty Description
1 532059192 SUB= 59192
2 532065139 SUB= 65139
3 532144509 SUB= 106228X417
4 532008134 SUB= 8134H
5 532106230 SUB= 122075X
6 532124860 SUB= 6856M
7 532124959 SUB= 9040H
8 532104757 SUB= 104757X
9 532105588 SUB= 122077X
10 532007154 SUB= 7154J
11 532144510 SUB= 106277X417
12 532124957 SUB= 278H
532144334 SUB= 144334





